UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UX7
ISED ID 6545A-UX7
Equipment Under Test UX7

Test Report Serial Number | TR9575 03

9, 18-20 September; 7, 16-18 October; 26-27 November
2024, 6 December 2024

Report Issue Date 6 December 2024

Date of Test(s)

Test Personnel

Testing performed by Even Hartzell, Clay Allred

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
1 UNII-2A
a-Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
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, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.300000 5248.950000 5271.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 7.3 | PASS
26 dB Bandwidth
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Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 10.00 d&m ® RBW 200 kHz
Att 30dE  SWT 38 us » VBW 300 k4z Mode auto FFT
SGL Count 500/500
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Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

CF 5.26 GHz 600 pts Sgon 60.0 MHz
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, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 21.3 24.0 21.3 99.234 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5266.732673 | 9.200 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
30T
20T
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5250 5255 5260 5265 5270
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3

Max Stable Difference 0.01dB 0.30dB
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 17.500000 5251.125000 5268.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5260.000000 | PASS

99 % Bandwidth

1571
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Frequency in MHz
Bandwidth
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I [?
Ref Level 10.00 d&m @ RBW 500 kHz

Att 30dB SWT 11.3us @ VBW 2 MHZ Made Auto FFT

SGL Count 500/500
@ 1Pk Max
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.500000 5268.750000 5291.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 6.7 | PASS
26 dB Bandwidth
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Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l ‘:g:l

Ref Level 10.00 d&m * RBW 200 kHz
Att 30dE  SWT 38 us » VBW 300 kHz Mode Auto FFT
SGL Count 500/500
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5272.871287 | 9.027 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
30T
20T
c 1
@
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=
©
>
Q
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Connector 1

Connector 2

5280
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO

Sum Level

Limit
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3

Max Stable Difference 0.05dB 0.30dB
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHZz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 17.250000 5271.375000 5288.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5280.000000 | PASS

99 % Bandwidth

1571
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S
o
>
3
1T720MH |
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Frequency in MHz
Bandwidth
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
Spectrum I [?
Ref Level 10.00 d&m @« RBW 500 kHz
Att 30dB SWT 11.3us @ VBW 2 MHZ Made Auto FFT
SGL Count S500/500
@ 1Pk Max
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.400000 5308.850000 5331.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 7.8 | PASS
26 dB Bandwidth
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Frequency in MHz

Bandwidth

TR9575_UX7_FCC_15.407_UNII-2_03_Annex Page 16 of 131
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l ‘:g:l

Ref Level 10.00 d&m * RBW 200 kHz

Att 30dE  SWT 38 us » VBW 300 kHz Mode Auto FFT
SGL Count 500/500
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5312.871287 | 9.965 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
30T
20T
c 1
@
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Connector 1

Connector 2

5320
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.31000 GHz 5.31000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO

Sum Level

Limit
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3

Max Stable Difference 0.02dB 0.30dB
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 17.500000 5311.125000 5328.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5320.000000 | PASS

99 % Bandwidth
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Frequency in MHz
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
Spectrum I [?
Ref Level 10.00 d&m @« RBW 500 kHz
Att 30dB SWT 11.3us @ VBW 2 MHZ Made Auto FFT
SGL Count S500/500
@ 1Pk Max
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

ax-Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Power Spectral Density 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 23.750000 5247.875000 5271.625000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 12.4 | PASS
26 dB Bandwidth
157
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Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

(=)

Spectrum

Ref Level 10.00 d&m @« RBW 500 kHz

Att 30de  SWT 15.1 us & VBW 1 MHz Made Auto FFT
SGL Count 500/500
@ 1Pk Max
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 500.000 kHz ~ 500.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 240 ~ 240
Sweeptime 15.125 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 22.2 24.0 22.2 99.712 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5268.316832 | 9.148 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45T
40T
£ 30T
m
g 4
= 20t
[5)
> =+
3
10t ’—\
0_
5250 5255 5260 5265 5270
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5260.000000 | PASS

99 % Bandwidth

157
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S
8
£
©
>
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5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

(=)

Spectrum

Ref Level 10.00 d&m @« RBW 500 kHz
Att 30 de SWT 113 us » VBW 2 MHz Made Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dBm

S R SR Y G G NCOEStE RSO N o

-10 gBm |’

-20 dBm 'a .

-30 dBm =

-40 dBm =L \ (
B N— NeA~

50 dBm

-60 dBm

-70 GBm

-80 dbm

CF 5.26 GHz 160 pts Span 40.0 MHz
N\ J

-1

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 23.250000 5268.375000 5291.625000

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5280.000000

124

PASS

157
10T

-10T

Level in dBm

-20T

-30+

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

5250

Bandwidth

5260

5270

5280

Frequency in MHz

5290 5300

5310
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l ‘:g:l

Ref Level 10.00 d&m @ RBW 500 kHz

Att 30dR  SWT 15.1us & VBW 2 MHz Made Auto FFT
SGL Count 500/500

@ 1Pk Max
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5271.485149 8.983 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45T
40T
g 30T
@
g 1
= 20t
(0]
> 4
3
10“/0—
0_-
5270 5275 5280

Connector 1

Connector 2

Frequency in MHz

Measurement

Setting Instrument Value Target Value
Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Sum Level

Limit
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.250000 5270.375000 5289.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5280.000000 | PASS

99 % Bandwidth

157
10+ /\WMW\
S
3
£
©
>
3
19.250MHz
5260 5270 5280 5290 5300
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum [?]
Ref Level 10.00 d&m @ RBW 500 kHz
Att J0de  SWT 11.3us @ VBW 2 MHZ Made Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
-10 GBm . - -
’l‘ I\‘
-20 dBm ," B
] \
/ \
/ \
-30 dBm e oy
’/"‘ R
-40 dBm———F— o=
»-_;_/—"_" — N | — .
50 dBm
-60 dBm
-70 dBm
-80 dBm
2l — ptsw
4\ J
Date: 17.0CT. 2023 22:17:36
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 23.000000 5308.625000 5331.625000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 14.2 | PASS
26 dB Bandwidth
20T
10T
g of
e} =+
c
Z -10T1
[3)
> <+
Q
= 207
-30- 23000MH
5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

Spectrum l

427 West 12800 South, Draper, UT 84020

(=]
A
Ref Level 10.00 d&m @ RBW 500 kHz
Att 30dR  SWT 15.1us & VBW 2 MHz Made Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5311.683168 | 9.842 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45T
40T
£ 30T
m
g 4
= 20t
[5)
> =+
3
10--/—; \
0_-
5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.31000 GHz 5.31000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
TR9575_UX7_FCC_15.407_UNII-2_03_Annex Page 36 of 131

PROPRIETARY



% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.250000 5310.375000 5329.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5320.000000 | PASS

99 % Bandwidth

20T
S
8
£
©
>
3
19.250MH
5300 5305 5310 5315 5320 5325 5330 5335 5340
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum [?]
Ref Level 10.00 d&m @« RBW 500 kHz

Att 30dE SWT 11.3us » VBW 2 MHz Maode Auto FFT

SGL Count 500/500

® 1Pk Max

0 dBm
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-10 dBm / \

20 dBm 1

-30 dBm \

| -40 dBm =gt X

50 dBm

-60 dBm

-70 GBm

-80 dbm

CF 5.32 GHz 160 pts Span 40.0 MHz
N\ J

-1

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
4 COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 43.050000 5248.625000 5291.675000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 7.0 | PASS
26 dB Bandwidth
10T
0_-
c% -10T1
o
£ T
?>J -20T
& 1
-
1 BEOM w
-40T
5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m @ RBW 300 kHz

Att 30dR SWT 50.6 us » VBW 500 kHz Made Auto FFT
SGL Count 500/500

@ 1Pk Max
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5266.039604 | 6.133 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
£ 10F
w M‘*"’W
> =+
3
ol 3\
-10T
5250 5255 5260 5265 5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.250000 5250.875000 5289.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5270.000000 | PASS

99 % Bandwidth

1571

1T MMVWWW\W
. 1
3
=
[0
>
3

BS0MH
5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

(=]

Spectrum

Ref Level 10.00 d&m @« RBW 500 kHz
Att 30 de SWT 182 us » VBW 2 MHz Made Auto FFT
SGL Count 500/500

@ 1Pk Max
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CF 5.27 GHz 320 pts Spon 80.0 MHz
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-1

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
4 COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 43.650000 5288.625000 5332.275000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 6.5 | PASS

26 dB Bandwidth

107
0+

-107

-20T
30:W Do w

Level in dBm

-40

5250 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m & RBW 300 kHz
Att 30dR SWT 50.6 us » VBW 500 kHz Made Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dBm
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Date: 15.0CT.2021 22:52:0%
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5306.831683 | 6.210 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
= 10f
[ ‘—\/.
> =+
3
ol 3\
-101
5290 5295 5300 5305 5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.29000 GHz 5.29000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.250000 5290.875000 5329.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5310.000000 | PASS

99 % Bandwidth

15T
o1 /\W\/‘”’J\"\ﬁ\wv\/\f“\d\/\*/\
. 1
3
£
©
>
3
3BB0MH
5270 5280 5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

(=]

Spectrum

Ref Level 10.00 d&m @« RBW 500 kHz
Att 30 de SWT 182 us » VBW 2 MHz Made Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dBm

~-10 gBm |I'—' T I W VY ~'—’r"ﬁ 2 '|' N N P . N

-20 dBm {' 4

-30 dBm > 5

&=
[ 4
-40 ¢Bm / 1

T AY Nran : ,
g um-— e

-60 dBm

-70 GBm

-80 dbm
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N\ J

-T no4d 30 ..53=05

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
4 COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 91.000000 5244.750000 5335.750000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 10.1 | PASS
26 dB Bandwidth

151

10T
o M
o 1
o
c
Z -10T1
[3)
> 1
3

-20T

1, 9LOOMH
-30T
5170 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m @ RBW 1 MHz

Att 30dB SWT 32.4 us & VBW 2 M2
SGL Count 500/500

@ 1Pk Max

Mode Auto FFT
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UNIFIED

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5303.750000 | 3.963 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
£ 10F
[5)
q>_) -+ ‘
) [
0-- \
-107
5250 5260 5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 160 ~160
Sweeptime 3.200 ms 3.200 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 77.500000 5251.250000 5328.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5290.000000 | PASS
99 % Bandwidth
151
107 WJWW\/""”W\/\/\/\/»
e 07
o 1S
o
c
Z -10T1
[3)
>
Q
-
-20T
77300MHz
-30T
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 1 MHz

Att 30dE  SWT 222 us » VBW 3 MH2  Mode Auto FFT

SGL Count 500/500
@ 1Pk Max
0 dBm
10 dBm ,f'f'-\ S S e [N A '-"“"‘"J\v"' u‘ﬂl

I |
-20 dBm 1 ll
'll l‘
-30 dBm . i
X o \
-40 dBm — - -
& "N W l|‘["\‘(“.'\_J‘l k rm S J‘,/' gy ! &
50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.29 GHz 320 pts Span 160.0 MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.21000 GHz 5.21000 GHz

Stop Frequency 5.37000 GHz 5.37000 GHz

Span 160.000 MHz 160.000 MHz

RBW 1.000 MHz >=800.000 kHz

VBW 3.000 MHz >= 3.000 MHz

SweepPoints 320 ~ 320

Sweeptime 22.875 us AUTO

Reference Level 10.000 dBm 10.000 dBm

Attenuation 30.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off
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{/ § COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 176.000000 5162.500000 5338.500000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 11.8 | PASS
26 dB Bandwidth
151
10T
e 07
o 1
o
o
Z -10T1
[3)
> 1
3
-20T
M 17600NMHz
-30T
5010 5100 5200 5300 5400 5490
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m « RBW 2 MHz
Att 30de SWT 1ms » VBW 3 MHz Mode Auto Sweesp
SGL Count 500/500
@ 1Pk Max
0 dBm
ﬂ*\ﬂ/“wiw A il
-10 gBm
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/ \

A aadl
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-70 GBm

-80 dbm
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LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5319.250000 1.286 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
£ 10F
[5)
> =+
3
O-Z’x'—v \[’ \4 ¢ \
-107
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 6.400 ms 6.400 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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% UNIFIED
4 COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 157.000000 5171.500000 5328.500000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5250.000000 | PASS

99 % Bandwidth

1571
107 MJWWV‘/’MWM
£
8
£
©
>
3
15700NMHz
5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 2 MHz
Att 30de SWT 328 us @ VBW 10 MHz Mode Autc FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
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-60 dBm
-70 GBm
-80 dBm
CF 5.25 GHz 320 pts Span 320.0 MHz
4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz >=1.600 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 32.813 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
2 UNII-2C
a-Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
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" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.500000 5488.850000 5511.350000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 7.3 | PASS
26 dB Bandwidth
10T
O_-
g -10T
©
£
T>J -20T
O 4
-
-30T
-40T
5470 5480 5490 5500 5510 5520 5530
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW 200 kHz

Att 30dE SWT 38 us » VBW 300 kdz  Mode Auto FFT
SGL Count S500/500
@ 1Pk Max
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5 4\ J
Datc S 24 2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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LABORATORY

427 West 12800 South, Draper, UT 84020

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 22.2 24.0 22.2 99.229 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5507.128713 9.963 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
30T
20T
c s
o
©
k=
©
>
(]
-
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 17.500000 5491.125000 5508.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5500.000000 | PASS

99 % Bandwidth

1571

10T /VW
c 1
S
o
>
3

17500 M |
5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY

Spectrum I [?
Ref Level 10.00 d&m @ RBW 500 kHz
Att 30dB SWT 11.3us @ VBW 2 MHZ Made Auto FFT
SGL Count 500/500

@ 1Pk Max

427 West 12800 South, Draper, UT 84020
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.400000 5588.850000 5611.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 7.7 | PASS
26 dB Bandwidth
10T
O_-
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Frequency in MHz

Bandwidth
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Spectrum l

427 West 12800 South, Draper, UT 84020

‘unl
A
Ref Level 10.00 d&m * RBW 200 kHz
Att 30dE  SWT 38 us » VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
~-10 GBm -

/w "J'zv‘i/'v\‘ rﬂﬁ\,ﬂu‘u 1
-20 dBm \

-30 dBm 2 J L\
f/' v“‘l
-40 dBm

\
xl
50 dBm / i

-

Vs At A s ‘\W.“‘“"‘Ww’”‘\‘«‘-w"‘-*’\i\l‘
-60 dBm

-70 GBm

-80 dBm

CF 5.6 GHz

600 pts Sﬁan 60.0 MHz
J

Dare: S.DEC.2024
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5592.871287 9.956 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
30T
20T
c s
o
©
k=
©
>
(]
-
5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.59000 GHz 5.59000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

TR9575_UX7_FCC_15.407_UNII-2_03_Annex

PROPRIETARY

Page 69 of 131



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

TR9575_UX7_FCC_15.407_UNII-2_03_Annex Page 70 of 131
PROPRIETARY



UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 17.500000 5591.125000 5608.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS

99 % Bandwidth

1571

10-- /‘\/\/‘N\’v\//\’—w—\/\,\/-\
c 1
S
o
>
3

17500 MH |
5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW S00 kHz

Att 30de SWT 11.3us @ VBW 2 MHZ Made Auto FFT
SGL Count S500/500
@ 1Pk Max
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

, UNIFIED
" 4 COMPLIANCE
LABORATORY

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.400000 16.050000 6.350000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.950000 5731.350000 7.6 | PASS
26 dB Bandwidth
10T
O_-
g -10T
o
k= i
@ -20T
o 4
-
-30T
J 2A0ME |
-40T
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
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Spectrum l

427 West 12800 South, Draper, UT 84020

‘unl
A
Ref Level 10.00 d&m * RBW 200 kHz
Att 30dE  SWT 38 us » VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
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Dare: S.DEC.2024 20:13:11

TR9575_UX7_FCC_15.407_UNII-2_03_Annex

Page 74 of 131
PROPRIETARY



UNIFIED
COMPLIANCE
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5727.128713 9.595 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
30T
20T
c s
o
©
k=
3
>
(]
-
5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.71000 GHz 5.71000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 17.750000 13.875000 3.875000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5711.125000 5728.875000 | PASS
99 % Bandwidth
1571
10+ /\,\M
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Frequency in MHz

Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I [?
Ref Level 10.00 d&m @ RBW 500 kHz

Att 30dB SWT 11.3us @ VBW 2 MHZ Made Auto FFT

SGL Count 500/500
@ 1Pk Max
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.70000 GHz 5.70000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Ax- Mode
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Power Spectral Density 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS
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4 UNIFIED
{/ § COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.200000 5488.850000 5511.050000

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5500.000000

6.6 | PASS

107

-107

Level in dBm

-20T
-30T

-40T1

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

2.200MH

5470

Bandwidth

5480

5490

5500

Frequency in MHz

5510 5520

5530
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum

(=]

Ref Level 10.00 d&m & RBW 200 kHz

Att 30dE SWT 38 us » VBW 300 kdz  Mode Auto FFT

SGL Count 500/500
@ 1Pk Max
0 dBém

~-10 gBm = AL ﬂvguﬂ_’_,\\] JECISY i, r,,.,,‘]
-20 dBm j [I

| |
-30 dBm ; ’rf \1
f
I:‘
-40 ¢Bm -
{

-50 dBm -
Vo W | "‘.J‘.F-M’lv"’rl».n{\'\;""‘4 r‘.l']\.~,4k‘./ g 02 AN AP I /.“h\‘\,,'_")r!,.].‘,.
-60 dBm
-70 dBm
-80 dBm
CF 5.5 GHz 600 pts Span 60.0 MHz

4\ J
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.47000 GHz 5.47000 GHz

Stop Frequency 5.53000 GHz 5.53000 GHz

Span 60.000 MHz 60.000 MHz

RBW 200.000 kHz ~200.000 kHz

VBW 300.000 kHz >=240.000 kHz

SweepPoints 600 ~ 600

Sweeptime 37.969 us AUTO

Reference Level 10.000 dBm 10.000 dBm

Attenuation 30.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 211 24.0 211 99.718 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5508.316832 | 8.166 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45T
40T
£ 30T
m
g 4
= 20t
[5)
> =+
3
10t ‘_\
0_-
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.250000 5490.375000 5509.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5500.000000 | PASS

99 % Bandwidth

157

107 r'«/-\/\-/\f\m-/\/'\/\/"\-/\-"\/\/\/\d
=
3
k=
©
>
3

19.250MH
5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 500 kHz
Att J0de  SWT 11.3us @ VBW 2 MHZ Made Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
-10 gBm I Vel TaaT o n e el o Vi AR
/
-20 dBm ;'
."’
-30 dBm ’,"
-40 dBm 7
o~ /'
S0 B — -
-60 dBm
-70 GBm
-80 dBm
CF 5.5 GHz 160 pts Span 40.0 MHz
4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
4 COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.700000 5588.550000 5611.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 8.1 | PASS

26 dB Bandwidth

157
10T

-10T

Level in dBm

2.700MHz

5570 5580 5590 5600 5610 5620 5630
Frequency in MHz

Bandwidth
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COMPLIANCE

% UNIFIED

LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Level
Att
SGL Count

Spectrum l

(=)

10.00 d&m

500/500

« RBW 200 kHz
30de  SWT 38 us » VBW 300 k42 Mode auto FFT

@ 1Pk Max

0 dBm

-10 gBm

-20 dBm

{ i

PR o
TSP | 7 R O

-30 dBm

[

-40 dBm

/
rJ

50 cdBm

s, “’NLI"\

-60 dBm

MA |l

\\m}ﬁ!\’“ s "‘\MA S Aoy

-70 GBm

-80 dbm

CF 5.6 GHz

J

600 pts Sﬁan 60.0 MHz
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.683168 | 9.928 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45T
40T
£ 30T
m
g 4
= 20t
[5)
> =+
3
10"/—‘_
0_
5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.59000 GHz 5.59000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.500000 5590.375000 5609.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS

99 % Bandwidth

S
8
£
©
>
3
19.500MH
5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 500 kHz

Att J0de  SWT 11.3us @ VBW 2 MHZ Made Auto FFT

SGL Count 500/500

@ 1Pk Max

0 dBm
J -.\"»_\\'\/’ ) o oy ntn Ny e i NS ~" --".

-10 GBm - L

,.J \
-20 dBm 4

.'/
-30 dBm L
./l‘

-40 ¢Bm ‘

—— i
S0 dBm . —
-60 dBm
-70 GBm
-80 dBm
e, — ptsw

4\ J

L T i 26

Measurement

Setting Instrument Target Value

Value

Start Frequency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.600000 16.150000 6.450000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.850000 5731.450000 8.8 | PASS

26 dB Bandwidth

1571
10T
0_-
e
% “ m
£ -107
o) 41
>
3 20t
307 260V
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY

Spectrum l

|nnl
A
Ref Level 10.00 d&m « RBW 200 kHz

Att 30dE  SWT 38 us w VBW 300 kM2
SGL Count 500/500

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

Mode auto FFT

0 dBm

-10 gBm

Ao Ard L
J/(.ULM-MAWI\ (‘./x-\rv L -x\
-20 dBm } \
-30 dBm

“\
-40 dBm

b
B
._'mmfn S g T

ST TV o Al A
-60 dBm

-70 GBm

-80 dbm

CF 5.72 GHz

600 pts Sﬁan 60.0 MHz
J
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5728.514851 9.870 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
45T
40T
£ 30T
m
g 4
= 20t
[5)
> =+
3
10T “\
0_.
5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.71000 GHz 5.71000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.250000 14.625000 4.625000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.375000 5729.625000 | PASS

99 % Bandwidth

20T

104 WW
. s
3
K=
©
>
et

19.50MHz
5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 500 kHz
Att J0de  SWT 11.3us @ VBW 2 MHZ Made Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
T~ -~ B i~ \—"’V- [T l\\,f\ s
-10 gBm {,
/
-20 dbm v
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-30 dBm -
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L\ || R >
50 gBm
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-70 GBm
-80 dBm
i — ptsw
4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.70000 GHz 5.70000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 43.050000 5488.175000 5531.225000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

PROPRIETARY

DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 6.8 | PASS
26 dB Bandwidth
10T
0_-
c% -10T1
o
£ T
© -207
& 4
-
_30: W 430Nz
-40T
5450 5460 5480 5500 55 20 5540 5560 5570
Frequency in MHz
Bandwidth
TR9575_UX7_FCC_15.407_UNII-2_03_Annex Page 96 of 131



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m & RBW 300 kHz
Att 30dR SWT 50.6 us » VBW 500 kHz Made Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dBm

~-10 GBm
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UNIFIED

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5498.118812 | 6.192 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
£ 10F
[5)
> =+
3
0T \
-101
5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.500000 5490.750000 5529.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5510.000000 | PASS

99 % Bandwidth

20T

10T /\_/\’J-\"-"*/\""\/\/\/-\/u\/\/\/\
. 1
3
£
©
>
3

BIOMH
5470 5480 5490 5500 5510 5520 5530 5540 5550
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 1 MH:z
Att 30dBE  SWT 11.4us & VBW 3 MH2  Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBém
3 G, -y AT S
/ ~ it i / " NS LA
-10 gBm (’
'I
-20 dBm f'
/
-30 dBm e
/
-40 dBm 7
oAV _/-_,J' \L_,-\_ ~\ A
<50 dBm
-60 dBm
-70 dBm
-80 dBm
it o ts a0 ptsw
4\ J
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 160 ~160
Sweeptime 11.438 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
4 COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 43.350000 5568.475000 5611.825000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 7.4 | PASS

26 dB Bandwidth
10T
0_-

-107

Level in dBm

s3ome_| w

5530 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz

-30T

-40T

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m & RBW 300 kHz

Att 30dR SWT 50.6 us » VBW 500 kHz Made Auto FFT
SGL Count 500/500
@ 1Pk Max
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UNIFIED

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5597.128713 6.946 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
40T
30T
E 4
S 20T
K= 1
©
3 10°
— -+
o-/
5570 5575 5580 5585 5590 5595
Frequency in MHz
Connector 1 Connector 2 Sum Level
Measurement
Setting Instrument Value Target Value
Start Frequency 5.57000 GHz 5.57000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

5600

5605

Limit

5610

2 PSD
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% UNIFIED
; COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.500000 5570.750000 5609.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5590.000000 | PASS

99 % Bandwidth

20T

10“ /\IWM
. 4
3
k=
©
>
3

BHOMHz
5550 5560 5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

(=]

Spectrum
Ref Level 10.00 d&m @ RBW 1 MHz
Att 30dE  SWT 11.4us @ VBW 3 MH2  Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
ANAS T P S e
-10 gBm 4 E
[
l' \lll
-20 dBm f \
/ \
/ \
-30 dBm —~ \Y\
\
-40 ¢Bm -
l i A \"_/ =
50 gBM— =
-60 dBm
-70 dBm
-80 dBm
CF 5.59 GHz 160 pts Spon 80.0 MHz
4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.55000 GHz 5.55000 GHz
Stop Frequency 5.63000 GHz 5.63000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 160 ~160
Sweeptime 11.438 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

4 UNIFIED
{/ § COMPLIANCE
LABORATORY

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 43.650000 36.825000 6.825000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.175000 5731.825000 7.7 | PASS
26 dB Bandwidth
10T
0_-
c 1
g -10t
£
©
& -20T
-
-30T BEOMH
5650 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m @ RBW 300 kHz

Att 30de  SWT 50.6 us @ VBW 500 kHz
SGL Count 500/500

@ 1Pk Max

Maode Auto FFT

0 dBm
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UNIFIED

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5692.178218 7.324 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
40T
30T
E 4
S 20T
K= 1
©
3 10°
— -+
0_-
5690 5695 5700 5705 5710 5715
Frequency in MHz
Connector 1 Connector 2 Sum Level
Measurement
Setting Instrument Value Target Value
Start Frequency 5.69000 GHz 5.69000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

5720

5725

Limit

4

5730

PSD
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427 West 12800 South, Draper, UT 84020

£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.500000 34.250000 4.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.750000 5729.250000 | PASS
99 % Bandwidth
20T
104+ ﬁ/\a—r\/\_,‘/\,\/\/\\/_/'\,_/\/'\/\/\/\-’\/—\

e
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o
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©
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Q

-

3BI0MH
5670 5680 5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 1 MH:z
Att 30dE  SWT 11.4us @ VBW 3 MH2  Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
/ VAN N B A T P G N '-“_,r\-"-\,-’\- N \I
-10 gBm f' R L
/ \
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-20 dBm ‘ 5
."‘ ‘\-
-30 dBm 4 4V
-40 ¢Bm A Y
Y o S S - A A
50 dBm
-60 dBm
-70 dBm
-80 dBm
At — ptsw
4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.67000 GHz 5.67000 GHz
Stop Frequency 5.75000 GHz 5.75000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 160 ~160
Sweeptime 11.438 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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4 UNIFIED
{/ § COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 87.000000 5485.250000 5572.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 11.9 | PASS

151
10T
0_-
£
& 1
o
< -107
o) 1
3
4 =201
30] aooME_|

5410

Bandwidth

5450

5500

5550

Frequency in MHz

5600

5650
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m @ RBW 1 MHz
Att 30dBR SWT 32.4us & VBW 2 MH2  Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
AD"‘J\\ A A
~-10 GBm Slctal P . ad e
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CF 5.53 GHz 480 pts Span 240.0 MHz
Date CT.2023 22:19
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5499.750000 | 3.774 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
£ 10F
[5)
0-- \
-107
5490 5500 5510 5520 5530 5540 5550 5560 5570
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.57000 GHz 5.57000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 160 ~160
Sweeptime 3.200 ms 3.200 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 79.000000 5490.500000 5569.500000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5530.000000 | PASS
99 % Bandwidth

20T
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Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 2 MHz
Att J0dE  SWT 16.2 us » VBW 10 MHz Mode Autoc FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
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4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.45000 GHz 5.45000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~160
Sweeptime 16.875 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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4 UNIFIED
{/ § COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 88.000000 5565.250000 5653.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 10.5 | PASS
26 dB Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m @ RBW 1 MHz
Att 30dBR SWT 32.4us & VBW 2 MH2  Mode Auto FFT
SGL Count 500/500

@ 1Pk Max
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UNIFIED

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5639.750000 | 3.806 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
£ 10F
[5)
> =+
3 fann —
0_-
-107
5570 5580 5590 5600 5610 5620 5630 5640 5650
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.57000 GHz 5.57000 GHz
Stop Frequency 5.65000 GHz 5.65000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 160 ~160
Sweeptime 3.200 ms 3.200 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

TR9575_UX7_FCC_15.407_UNII-2_03_Annex

PROPRIETARY

Page 118 of 131



£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 79.000000 5570.500000 5649.500000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5610.000000 | PASS
99 % Bandwidth

20T
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 2 MHz
Att J0dE  SWT 16.2 us » VBW 10 MHz Mode Autoc FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
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L | i $23 6
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.53000 GHz 5.53000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~160
Sweeptime 16.875 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 89.000000 78.250000 10.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5646.750000 5735.750000 11.3 | PASS
26 dB Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m @ RBW 1 MHz

Att 30dBR SWT 32.4us & VBW 2 MH2  Mode Auto FFT
SGL Count 500/500

@ 1Pk Max
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5652.750000 | 4.337 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35T
30T
£ 20T
m
g 4
£ 10F
[5)
> =+
3 [ ‘ —\
0_-
-10T1
5650 5660 5670 5680 5690 5700 5710 5720 5730
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.65000 GHz 5.65000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 160 ~160
Sweeptime 3.200 ms 3.200 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 79.000000 74.500000 4.500000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.500000 5729.500000 | PASS
99 % Bandwidth
20T
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Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m @ RBW 2 MHz
Att J0dE  SWT 16.2 us » VBW 10 MHz Mode Autoc FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
(-’_“ﬁ_‘ £ -"',‘."'-' N/ M/-\"h&‘-» /"“—\.‘_x__‘*_ " ',,-—‘—\"./"."‘.v~_\
10 dBm { '
| \.
-20 dBm f LI
i’/ ‘\"-
-30 dBm - J# o
l"’ I'\
__-_‘}Qﬁqm e T oA
50 dBm
-60 dBm
-70 GBm
-80 dBm
CF 5.69 GHz 160 pts Span 160.0 MHz
4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.61000 GHz 5.61000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~160
Sweeptime 16.875 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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% UNIFIED
4 COMPLIANCE
, LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 175.000000 175.000000 0.000000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5483.500000 5658.500000 12.4 | PASS

26 dB Bandwidth

1571
1071

-107

_ZO:M o me«w

-307

Level in dBm

5330 5400 5500 5600 5700 5810
Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l |n:g|

Ref Level 10.00 d&m w« RBW 2 MHz

Att 30de SWT 1ms » VBW 3 MHz Mode Auto Sweesp
SGL Count 500/500
@ 1Pk Max
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5638.750000 1.150 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
30T
20T
E 4
S 10T
K= 1
©
3 O-ZM\IA T
— -
-107
5490 5500 5520 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.65000 GHz 5.65000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 6.400 ms 6.400 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

£ UNIFIED
/ 4 COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 162.500000 162.500000 0.000000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5488.750000 5651.250000 | PASS
99 % Bandwidth

25T

20T
] //\MM\/\/\N\M
o 1S
o
£
©
>
Q
-

16250VHz
5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum [“-?]
Ref Level 10.00 d&m « RBW S5 MH:z
Att 30dE  SWT 1ms & VBW 20 MMz Mode Auto Sweep
SGL Count 500/500
@ 1Pk Max
0 dBm ~
i S ‘\_\ |~ e e
I’I |
-10 gBm s
/l
-20 dBm *
/
/ \
-30 dBm f \
RS Vo _Jr e
-40 dBm
50 dBm
-60 dBm
-70 GBm
-80 dBm
CF 5.57 GHz 128 pts Span 320.0 MHz
4\ J
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.41000 GHz 5.41000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >=4.000 MHz
VBW 20.000 MHz >=15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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-- End of Report -
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